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Range Low Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.89998 MHz -25.16 dBm -42.84 de -12.16 d& -10.000 MHz -5.038 MHz | 100.000 kHz £13.82138 MHz -26.41 dBm -49.04 d8 -13.41dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.98312 MHz -50.61 dBm -74.29 dB -30,61 dB -5.038 MHz -5.000 MHz 300.000 Hz 813.99063 MHz -51.86 dBm -74.48 dB -31.86 dB
5.000 MHz 5.038 MHz 300.000 Hz B824.00188 MHz -51.03 dBm -74.71 d& -31.03 dB 5.000 MHz 5.038 MHz 300.000 Hz B824.01688 MHz -52.00 dBm -74.63 dB -32.00 dB
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-10.000 MHz -5.038 MHz | 100.000 kHz £13.95714 MHz -28.11 dBm -40.83 de -15.11 de -10.000 MHz -5.038 MHz | 100.000 kHz £13.88560 MHz -28.01 dBm -47.79 d8 -15.01 dB
-5.038 MHz -5.000 MHz | 300.000 Hz £13.98312 MHz -52.41 dém 74.13d8 -32.41d8 -5.038 MHz -5.000 MHz | 300,000 Hz 81397188 MHz -53.51 dBm -73.29 d& -33.51dB
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Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.95982 MHz -30.74 dBm -54.43 de -17.74 d& -15.000 MHz -7.538 MHz | 100.000 kHz £813.95982 MHz -30.43 dBm -53.11 d8 -17.43 dB
-7.538 MHz 7,500 MHz | 300.000 Hz £13.99732 MHz -55.76 dém -79.45 B -35.76 dB -7.538 MHz -7.500 MHz | 300,000 Hz 81397589 MHz -56.03 dBm -78.70 d& -36.03 dB
7.500 MHz 7.538 MHz | 300.000 Hz §29.01875 MHz -56.15 dBém -75.84 db -36.15 dB 7.500 MHz 7.538 MHz | 300,000 Hz 829.00268 MHz -56.24 dBm -76.92 dB -36.24 db
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Tx Power 21.69 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 19.77 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.94375 MHz -31.08 dBm -52.77 de -18.08 d& -15.000 MHz -7.538 MHz | 100.000 kHz £813.92232 MHz -30.73 dBm -50.50 d8 -17.73 dB

-7.538 MHz -7.500 MHz | 300.000 Hz £13.99732 MHz -56.94 dBm 7863 dB -36,94 dB. -7.538 MHz -7.500 MHz | 300.000 Hz 813,99196 MHz -56.76 dBm -76.54 dB -36.76 dB

7.500 MHz 7.538 MHz | 300.000 Hz £29.00804 MHz -56.53 dBm -78.22 db -36.53 dB 7.500 MHz 7.538 MHz | 300.000 Hz 829.00804 MHz -57.31 dBm -77.08 dB -37.31dB

7.538 MHz 15.000 MHz | 100.000 kHz £20.15604 MHz -31.95 dBm -53.64 di -18.95 di 7538 MHz 15,000 MHz | 100.000 kHz 52923304 MHz -32.77 dBm -52.54 db -18.77 dB

p— m—
{ 1 J [ L] ( )| J L]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

Emission masks — Out of band emissions

LTE Band 26 / 1.4MHz

@ ||(Specmn @
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
i INE_ABS PABS 10 dde JRIOUS | INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
‘ e U U —— B R T N I ——
™ -50 dBm
- -n-mJ"J
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz B06.47574 MHz -52.38 dBm -39.36 dB 30.000 MHz 806.500 MHz 100.000 kHz B06.47574 MHz -51.46 dBm -38.46 dB
836,500 MHz 1.000 GHz 100.000 kHz 918.82196 MHz -56.37 dBm -43,37 dB 836,500 MHz 1,000 GHz 100.000 kHz B837.19453 MHz -55.62 dBm -42.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85526 GHz -45.62 dBm -32.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97526 GHz -45.78 dBm -32.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -41.47 dBm -28.47 dB 3.000 GHz 7.000 GHz 1.000 MHz £.97888 GHz -41.47 dBm -28.47 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32617 GHz -42.51 dBm -29.51 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35066 GHz -42.20 dBm -20.20 di
_— —_—
)i 2 )i w
L JL ) L L J
01:20:52 01:24:00
Spec !
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvgrwr
Limit rlhm-k PARS
10 4R _$PURIOUS LINE ABS PABS
| SPURIOUS._LINE_ABS_
-20 dBém
-30 dém
-40 dém
A S L P g st
. O
-50 des
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeuUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 638.03429 MHz -56.83 dBm -43.83 dB
836,500 MHz 1,000 GHz 100.000 kHz 838,25675 MHz -50.01 dém -37.01 dB&
1.000 GHz 3.000 GHz 1.000 MHz 2.52187 GHz -45.59 dBm -32.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.94938 GHz -41.43 dBm -28.43 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32817 GHz -42,36 dBm -20.36 de
it
JL J
Dats: 2.AUG.2023 01:
TEL: 886-3-327-0868 Page Number 1 A13-23 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26 / 3MHz

Spectrum u/? Spectrum u,?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
| ~ SREE s a S o WP IR , i e
-50 derr J -50 dBm J'
= e
70 dB 70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz B06.47574 MHz -52.68 dBm -39.68 dB 30.000 MHz 806.500 MHz 100.000 kHz B06.47574 MHz -54.54 dBm -41,54 dB
836,500 MHz 1.000 GHz 100.000 kHz 9E5.83621 MHz -56.27 dBm -43,27 dB 836,500 MHz 1,000 GHz 100.000 kHz B837.19453 MHz -56.14 dBm -43,14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6285%9 GHz -45.46 dBm -32.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63559 GHz -45.27 dBm -32.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93376 GHz -41.24 dBm -28.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -41,29 dBm -28.29 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35516 GHz -42,22 dBm -29.22 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35566 GHz -42,32 dBm -29.32 dB
—_— —
{ ) J 2 ] ”
ectrum
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvgrwr
Limit rlhm-k PARS
Ine $PURIOUS LINE ABS PABS
-10 4
| SPURIOUS._LINE_ABS_
-20 dBém
-30 dém
-40 dém —
. " e W LN
el
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeuUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 631.48299 MHz -56.54 dBm -43.54 dB
836,500 MHz 1,000 GHz 100.000 kHz 836.62256 MHz -49,96 dBm -36.96 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64259 GHz -45.42 dBm -32.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96125 GHz -41.29 dBm -28.29 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34216 GHz -42,10 dém -20.10 de
hil
L )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26 / 5SMHz

Spectrum u/? Spectrum u,?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
. i R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
] i TN PV R N e R A
-50 derr J -50 dBm J
ki prontumes™
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz B06.47574 MHz -54.63 dBm -41.63 dB 30.000 MHz 806.500 MHz 100.000 kHz 806.23309 MHz -55.41 dBm -42.41 dB
836,500 MHz 1.000 GHz 100.000 kHz 9£3.13981 MHz -56.03 dBm -43,03 dB 836,500 MHz 1,000 GHz 100.000 kHz 836.54085 MHz -55.52 dBm -42,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6290% GHz -45.27 dBm -32.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -45.35 dBm -32,35dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -41.38 dBm -28.38 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91176 GHz -41.40 dBm -28.40 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34166 GHz -42.23 dBm -29.23 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34816 GHz -42,32 dBm -29.32 dB
—_— —
{ ) J 2 ] ”
ectrum
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvgrwr
Limit rlhm-k PARS
Ine $PURIOUS LINE ABS PABS
-10 4
| SPURIOUS._LINE_ABS_
-20 dBém
-30 dém
-40 dém
i
4 i
-50 des —
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeuUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz B806.47574 MHz -56.42 dBm -43.42 dB
836,500 MHz 1,000 GHz 100.000 kHz 836.70427 MHz -54.52 dBm -41.52 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50387 GHz -45.70 dBm -32.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.92788 GHz -40.99 dBm -27.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35066 GHz -42,25 dim -29.25 de
hil
L )
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FCC RADIO TEST REPORT Report No. : FG380306B

SPORTON LAB.

LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvgrwr
Limit rlhm-k
ine $PURIOUS LINE ABS
-10 4
[ SPURIOUS. LINE 2
-20 dBém
-30 dBm
-40 dBn
| ™ e SRR S
50 dem— ==
M'J
70 de
-80 dB
-90 dB
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeuUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 806.33015 MHz -54.83 dBm -41.83 dB
836,500 MHz 1,000 GHz 100.000 kHz 837.19453 MHz -55.76 dém -42.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -45.07 dém -32.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 65.92826 GHz -41.21 dBm -28.21 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35066 GHz -42.14 dBm -20.14 dg
T
J1 J e
Dats: 2

TEL: 886-3-327-0868 Page Number 1 A13-26 of 29
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 26 / 15MHz

Middle Channel / QPSK

Spectrum ry

Ref Level 0,00 dBm Offset 10,90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 'thrrk
.10 déF—H" SPURIOUS _LINE_ABS
| SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm

-50 dBm T
e

-70 dBm

-80 dBm

-390 dBm

Start 30.0 MHz 34005 pts
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 806.500 MHz 100.000 kHz B806.37868 MHz -54.81 dBm -41.81 dB
936,500 MHz 1.000 GHz 100.000 kHz 841.52511 MHz -49.04 dBm -36.04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63009 GHz -45.47 dBm -32.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.01376 GHz -41.29 dBm -28.29 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.33667 GHz -42.24 dBm -29.24 dB

-
L L J L L]

Stop 9.0 GHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG380306B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0132
40 Normal Voltage 0.0139
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0139
0 Normal Voltage 0.0120
PASS
-10 Normal Voltage 0.0056
-20 Normal Voltage 0.0126
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0065
20 Normal Voltage 0.0000
20 Battery End Point 0.0035
Note:
1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.48 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL: 886-3-327-0868 Page Number : A13-28 of 29

FAX: 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FG380306B

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0033

40 Normal Voltage 0.0009

30 Normal Voltage 0.0051

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0013

0 Normal Voltage 0.0134
PASS

-10 Normal Voltage 0.0035

-20 Normal Voltage 0.0052

-30 Normal Voltage 0.0123

20 Maximum Voltage 0.0041

20 Normal Voltage 0.0000

20 Battery End Point 0.0001

Note:
1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-0868 Page Number 1 A13-29 of 29
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saranie. FCC RADIO TEST REPORT Report No. : FG380306B
LTE Band 26_Part 90S_824 MHz
Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.39 6.29 6.58 6.87 PASS
TEL: 886-3-327-0868 Page Number : Al4-1 of 16

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10,90 b

Spectrum

Ref Level 30.00 G&m

Offset 10,90 b

Samples: 130000

o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(@153 view (@153 view
- . 7“"*—._\_\
= = o e
3G 5 S i
<,
001 - a: 001 a:
\\
5 S h -~
¢ ] ]
iE 5 iE !
\ i
A %
1E-04- \I - 1E-04- \I -
1E- 1E- i
lcF 824.0 mHz Mean Pwr + 20.00 dB lcF 824.0 mHz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function

‘Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2336 dbm  29.46 dbm 6.12 da 2.35 dB 4.32 db 5.3 db 5.91 db Trace 1 [ 2226 dbm  29.08 dbm 6.80 di 2.93 da 5.10 dB 6.20 da 6.67 da
L bj )i [ X L bj )i [l

LTE Band 26 / 15MHz / 64QAM

LTE Band 26 / 15MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

| Spectrum %
Ref Level 30.00 cém _ Offset 10,90 db Ref Level 30.00 cém _ Offset 10,90 db
o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(@153 view (@153 view
[
e
= i 0 — =
oa i bt
SRS Y
001 - S 001 - ~
o 14
A < ™ <
" =
1 h 1 <
X X
b \
1E-04- '[ - 1E-04 - T
Y q
\ 4
1E i 1E- +
lcF 824.0 mHz Mean Pwr + 20.00 dB lcF 824.0 mHz Mean Pwr + 20,00 dB.
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 21.41dBm 26,63 dbm 7.22 di 3.04 dB 5.28 db 6.58 db 7.01 db Trace 1 [ 19,36 dbm 27,69 dbm 8.31 d8 3.13d8 5.42 db 6.7 da 7.65 d
L it ] (] L it ] SR e

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.24 1.32 3.20 3.13 5.22 5.03 | 10.07 | 9.95 | 14.66 | 14.69 - -

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.30 1.29 3.14 3.10 5.24 498 | 10.05 | 10.15 | 14.90 | 14.99 - -

Page Number 1 Al4-3 of 16



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 OB = RBW 30 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30 dE BWT  £3.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
[T 20.11 dBim) Mi[1] 16.23 dBm
2 824 0 MHz - . 823.85170 MHz
U U PO 26.00 dB N ndn 26.00 dB
_ o e el 1.242000000 MHz 0 [ hildad w o At 1.320300000 MHz
Qfactor | 663.9) Q factor 62+4.0)
o — i I\
7 &
10 df 4
/ \ ™
-20 = .
P e o FN
o -
40 dBm
-s0 -s0
60 d -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 824.5035 MHz 20.11 dém ndB down 1.242 WHz ML 1 623.6517 MHz 16.23 dBm ndB down 1.3203 WHz
TL 1 823.3706 MHz -5.84 dBm ndg 26.00 dB TL 1 823.3427 MHz ndg 26.00 dB
T2 i 824.6126 MHz -5.85 dbm q factor 663.9 T2 i 8246620 MHz q factor 624.0
L JU J - L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

im
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.67 dBm mi1] 18.70 dBm
’ 50 M 1 ’ 50 M
20 B24.35960 MHZ2| 20 h B24.40760 MHZ|
e Py NI VT - N, 26.00 dB PRSP e AN ~ 26.00 dB
wd Bw 3.200800000 MHz| 10 d / v Buw N 3.128900000 MHz|
¥, Q factor 257.5 T Q factor \ 268.5
/ / LY
o 0 d8:
Ty °H T
¥ X ¥
10 df E -10 d %
[~20.dRm- — — = : ==
-a0d
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 6.0 MHz 4.0 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 24.3586 MHZ 16.67 dém ndp down 3.2008 WiHz Ml 624.4076 MHz 18.70 dém ndp down 31289 MHz
TL 1 822.4236 MHZ -7.22 dém nds 26,00 d8 1 1 822.4236 MHz -7.19 dBm nds 26,00 d8
T2 i 825.6244 MHz -7.15 dém q factor 257.5 T2 i 825.5524 MHz -7.45 dém q factor 263.5
L Jj e

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

trum um
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.36 dBm mi1] 16.02 dBm
2 " 826.12600 MHz - 823.70000 MHz
S B % 26.00 dB _ndn N 26.00 dB
_ N N T A TS eV 5.215000000 MHZ| 104 Rl AV 5.025000000 MHZ|
{ Q factor 158.4f ! Q factor 163.9]
/ |
o 0 da: 4
\I
10 df =10 di
/ - \
T - LY, TR
e Mo v A .
50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 826.128 MHz 16.36 dbm ndp down 5215 MHz Ml i £23.7 MHz 16.92 dém ndp down 5,025 MHz
T1 1 821.383 MHz -9.79 dBm nds 26.00 d& T1 1 21,443 MHZ -9.14 dam nds 26.00 d8
T2 1 826.597 MHz -9.58 dBm q factor 158.4 T2 1 B26.468 MHz -8.99 dBm q factor 163.9
L )i w

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m m
Ref Level 30.00 dém  Offset 10.90 0B @ RBW 300 Wz Ref Lavel 30.00 dBm  OFfset 10.90 0B & RBW 300 khz
o At 0B SWT  12.6ps @ VBW 1 MHz  Mode Auta FFT o att A0dB SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 1007100
(@ 19K Max [0 17 Max
. GHEY 19.92 dBm GHEY 17.04 dBm
2 . o2z.4420 MH: - 021.3620 MH:
P e—— Wy ndm, .- 26.00 ¢ [ N 26.00 ¢
- / B 10.070000000 MHz - i 9.950000000 MH]
] Q factor 81.7 ] Q factor 82.6
o - 0 de:
7
¢ Ty
104 - -10 di - 4
/ \ - N
20 dem e wea |-ae-dbo =
A
-20 ¢ 30
-40 dBm -40 dBm
S0 50
60 d -60 o
CF 824.0 MHz 1001 pts Span 20.0 MHz 4.0 MHzZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
M1 T 522,442 Mz 15.32 dBm B down 10.07 Wz M1 T 21,562 Mz 17.04 dam B down 555 Wz
TL 1 815,025 MHz -6.77 dam nds 26,00 d& 1 1 816,545 Mz nds 26,00 d&
T2 1 828.085 MHz -6.87 dém Q factor a1.7 T2 1 626,695 MHz Q factor 82.6
L JL ] L L JU L

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

im
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 17.74 dBm mi1] 16.58 dBm
510 MHz 823.2210 MHz
2 2
2 . e 6.00 dB =@ ) nds 26.00 dB
10 ol Yk abas Tiadindih - N ad VN, 14.655000000 MHz 10 Wy iy 14.685000000 MHz
! Q factar 56.2 Q factar 56.1
] — 0 dé:
] 7
10 df / 10 di 7 x
/
20 =
s b Wy W) i ~]
-39 dp — I n .
40 dBmv
50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 30.0 MHz 4.0 MHZ 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 823.251 MHz 17.74 dom nd@ down 14,655 MHz [ 1 £23.221 MHz 16.58 dem nd@ down 14685 MHz
T 1 816,807 MHz -8.21 dBm nd8 26,00 d8 1 1 £16.358 MHz -9,45 dem nd8 26,00 d8
T2 1 831.463 MHz -6.52 dbm q factor 56.2 T2 1 £31.043 MHz -9.52 dbm q factor 56.1
L JL ] L L JU L

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.40 dBm Mi[1] 16.23 dBm
2 823.61680 MHz - " 823.98200 MHz
ndB 6.00 dB) A ndn 26.00 dB
_ o e i 1.300700000 MHz 0 - It e H 3.140900000 MH|
Q factor 633.2 ] Q factor 262.9
o C 0 de: —
11/ \1 ¥ Y
10 d -10 di -
/
-20 = 7 \A
- R - P A - e
atam i iVl VYEWLNY - -
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 823.6168 MHz 15.40 dBm ndB down 1.3007 Wz ML 1 523.062 MHz 16.23 dBm ndB down 3.1409 WHz
TL 1 823.351 MHz -10.68 dém ndg 26.00 dB TL 1 22,4356 MHz a1 dem ndg 26.00 dB
T2 i 824.6517 MHz -10.57 dém q factor 633.2 T2 i 8255764 MHz 74 dim q factor 262.3
L JU ] - L JU ] -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

im
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
o At I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.08 dBm Mi[1] 16.23 dBm
2 824.61900 MHz - o 6000 MHZ
Y nde 26.00 dB B}u 76.00 dB
_ [P rm o P \ B ™ VN, 5.235000000 MHZ| 104 i R, e et T 10.050000000 MHz
T Q factor 157.5 T Q factor 82.0
o + T 0 da:
r1/ AT /
10 d = -10 df
s N /!
-20 £ | =7 o <
- ! ~ v - S
s dppadio ’
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 824.618 MHz 15.08 dém ndp down 5,235 MHz Ml i 6236 MHz 16.23 dém ndp down 10,05 MHz
TL 1 821.413 MHz -10.78 dém nd8 26.00 d8 1 1 B18.885 MHz -9,93 dem nds 26.00 d&
T2 i 826.647 MHz -10.83 dém q factor 157.5 T2 i 626,835 MHz -9.92 dém q factor 2.0

Middle Channel / 15MHz / 64QAM

N/A

m
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 1004100
(@ 17K Max
™mM1[1] 14.97 dBm)|
823.1910 MHz
2
2 " ndB 26.00 dp|
_ R e B, 14.895000000 MHz|
{ Q factor 55.9
o . %
i/ [}
10 df
20 b
A~
L -
40 dBmv
-50
60 df
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 823.191 MHz 14.97 dom nd@ down 14.895 MHz
T 1 816.388 MHz -10.99 darm nds 26,00 d8
T2 1 831.283 MHz -10.84 dBm q factor 55.3
L JU ] e

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 14.00 dBm Mi[1] 15.58 dBm
2 - 823.62380 MHz - 82431170 MHz
ndB 6.00 dB) ndB 26.00 dB
10 N WA 1280500000 MHZ| 10 T Yo e O T e 2.104900000 MHz
638.9 7 Q factor 265.5
{
o 0 de:
I\
N
10 d -10 di
/ J \
Y y
-20 vy ~
NPV A A Vel o
30 eBh= >
40 dBm
-s0 -s0
60 d -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 823.8236 MHz 14.03 dbm ndB down 1.2605 WHz ML 1 5243117 MHz 15.58 dem ndB down 3.1049 Wz
TL 1 823.3427 MHz -11,60 dém ndg 26,00 dB TL 1 22,4476 MHz -10.24 dBm ndg 26.00 B
T2 i 824.6322 MHz -11.76 dém q factor 630.9 T2 i 825.5524 MHz -10.16 dém q factor 265.5
L JU ] - L JU ] -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

im
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 Kz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 0B SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 13.04 dBm mi1] 14.37 dBm
527459900 MHZ 824.7990 MHz
2 2
2 T nds 26.00 dp| =@ 26.00 dp|
- AR, By 4.975000000 MH m o 10.150000000 MH,
10 d - il fin: A e 10 df - ‘
| Q factor 165.7 7 819
o - 0 da
10 df e =10 di ¥
- /
-20 /j‘ -20 — e —y
A Vbl g L. - e A
ooy s el 30 - -
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 824.595 MHz 14.04 dom nd@ down 4,875 MHz [ 1 £24.798 Mz 14.37 dem nd@ down 10,15 MHz
T 1 821,572 MHz -12,08 dem nds 26,00 d8 T 1 B18.885 MHZ -11,74 dBim nd8 26,00 d8
T2 1 826.547 MHz -11.89 dbm q factor 165.7 T2 1 £20.035 MHz -11.86 dém q factor 81.3

Middle Channel / 15MHz / 256QAM

N/A

m
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 1004100
(@ 17K Max
M1[1] 12.36 dBm)|
826.2180 MHz
2
2 26.00 dB
14.985000000 MH.
wd T v = S5
\
o I
10 df T1/
¥
/
20 /
P A oY) A
PO, st GNP
40 dBmv
-50
60 df
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 826.218 MHz 12.36 dém nd@ down 14985 MHz
T 1 816.088 MHz -13.47 dam nds 26,00 d8
T2 1 831.073 MHz -12.95 dBm q factor 55.1
L JU ] e

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Occupied Bandwidth

LTE Band 26 : 99%0OBW(MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.10 2.74 2.73 451 451 8.99 9.11 | 13.46 | 13.40 - -

Mode LTE Band 26 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.10 1.10 2.73 2.72 4.50 4.49 9.01 9.09 | 13.37 | 13.49 - -

Page Number 1 Al4-8 of 16



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

L JU

m . m .
Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 OB = RBW 30 kHz
lo att 30d8  SWT  63.2ps @ VBW 100kHz Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.17 dBm mi1] 17.03 dBm
=0 | 10w 31688 M = Y occn 1102097002 Wi
. MHz Jec B 2097902 MHzZ
O e 1 Rty LWl B =t AP
10 df 10 o
o 7 < 0 de: -
10 df L - -10 di
. . .
-
20 dem oy e Rk oy~ i . =
-a0d -30 o
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 23.5385 MHZ 17.17 dém Ml i 624.0783 MHz 17.03 dém
T1 1 823.45734 MHz 11.24 dBm occ Bw 1.088111888 MHz T1 1 823.44B95 MHZ 7.57 dBm occ Bw 1.102097902 MHz
T2 1 824.54545 MHz 8.52 dBm T2 1 B24.55105 MHz 8.36 dBm

L I

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

m
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 Kz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
EEEY 18.72 dBm mi1] 17.33 dBm
M1 824.77920 MHZ 380 MHZ
2 2
2 UYLV Ryt PN 2.739260739 MHZ] =@ QopBu_ MHZ,
wd ; 10d
! /
o 0 d8:
! Y /f
10 L . 10 d
7/ Y - {
/ ' - o -
1 A -30-
a0 d
-40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 6.0 MHz 4.0 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 24.7792 MHz 18.72 dbm [ 1 £24.2038 MHz 17.33 dem
T 1 822.62737 MHz 10.54 dam oce Bw 2.739260739 MHz T 1 822.53337 MHZ 10,67 dam oce Bw 2.733266733 MHZ
T2 1 825.36663 MHz 11.82 dém T2 1 B25.36663 MHz 11.33 dBm

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L )

L U 5 )
Ref Level 00 dBm  Offset 10.90 dB RBW 100 kHz Ref Level 00 dBm  Offset 10.90 dB & RBW 100 kHz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.00 dBrm mi1] 15.93 dBm
. . 8274.71500 MHZ - ” 823.37100 MHZ
- ¥ occ By +.505494505 MHz N occ B +.505494505 MHz
R i Ve VLR P ey VL ny P AT
wd g 10d ; '
| / |
o T 0 d8:
y, \ y \
10 df =10 di =
P \ / N
i
~ ~ -20 - -
A, A P
a0
-40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 824.718 MHz 16.09 dém [ 1 £23.371 Mz 15.93 dem
T 1 821.74225 MHz 10.07 dem oce Bw 4,505494505 MHZ T 1 821.75225 MHZ 9.91 dBim oce Bw 4,505494505 MHZ
T2 1 826.24775 MHz 11.24 dBm T2 1 B26.25774 MHz 10.69 dBm

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum vy vy
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi[1] 18.04 dBm mi[1] 17.90 dBm
M1 26.9570 MHz M 8264380 MHz
20 20
1 P ] [N .)-'l\w’\_,._ T 8.991008991 MHz| . b g Ry 9.110889111 MHZ|
% ST PR 5 ISP SN P U
10 df 10 o
{
o T 0 de:
|
10 d £ 10 di .
7 / ~, |
20 — o A < A =
Ry S | 1 = E— 20 dam —
-a0d -30 o
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 826.957 MHz 18.94 dBm ML 1 626,438 MHz 17.90 dem
TL 1 819.5245 MHz 12.29 dBm Occ Bw £.991008991 MHz T 1 £19.4446 MHz 9,95 dbm Occ Bw 9.110889111 MHz
T2 i 828.5155 MHz 12.78 dém T2 i 826.5554 MHz 12.38 dém
L JU ] - L JU ] -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum im vy
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 0B SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 16.89 dBm Mi[1] 16.66 dBm
. M1 28.8250 MHZ - . 827.0870 MHz
P P e B 13456543457 MHz O B 13.396603397 MHz
PUNA N\l Ny A S g V| N P A A s
10 df ¥ = 10 o 7 . =
o - 0 da
/ | \
i 4 di AN
10 7 -10
J
20 . 20 yanp= .
o - ed (A
el s R T N R J
<3081y 454
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 828.825 MHz 16.89 dém [ 1 827.087 MRz 16.66 dem
T 1 817.2567 MHz 9,83 dBm 0cc Bw 13.456543457 MHz T 1 £17,2867 MHZ 10,66 dem 0cc Bw 13.396603397 MHz
T2 1 830.7133 MHz 11.85 dbm T2 1 £30.6633 MHz 10.01 dém

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

m . m .
Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
lo att 30d8  SWT  63.2ps @ VBW 100kHz Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.77 dBm mi1] 18.05 dBm
20 . 823.89370 MHz - 825.22880 MHz
¥ 1.099300699 MHz ~ gccBu_ 2.727272727 MHz
T T A e R RS :
wd 2 10 o ¥
! Y
o - 0 da: - -
\, 7
10 df - -10d
A ™
/ \ -
Y VWA AL T
mn Rt =l SR TV
-30 o
-40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 23.8937 MHZ 15.77 dém Ml i 6252288 MHz 18.05 dém
T 1 823.45175 MHz 9.18 dam oce Bw 1.099300699 MHz T 1 822.54535 MHZ 10,55 dam oce Bw 2727272727 MHz
T2 1 824.55105 MHz 8.11 dBm T2 1 B25.37263 MHz 10.09 dBm
L JU ] e L JU ] e
m
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.76 dBm mi1] 16.8+ dBm
2 o 826.03800 MHz - 821.6020 MHz
occ Bw ¥ +.495504496 MHz P ; 9.010989011 MHz
T e St o e oo s ANE i IR Py 12
10 df - i 10 o 5 ¢
(‘ | | \
o 0 d8:
/ ) / \
/ \ /
10 df =10 di
~
S \, / AN
-20 i
i Ea 7
- N W ./
PRI Ve A ~
40 dBmv
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 826.038 MHz 15.76 dbm Ml i 621.602 MHz 16.84 dém
T 1 821.75225 MHz 7.60 darm oce Bw 4,495504496 MHZ T 1 819.5045 MHZ 9.78 dBim oce Bw 9.010989011 MHz
T2 1 826.24775 MHz 9.46 dBm T2 1 B2B.5155 MHz 10.68 dBm
L JU ] L JU ] e

Middle Channel / 15MHz / 64QAM

N/A

trum
Ref Level 00 dBm  Offset 10.90 dB RBW 300 kHz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 1004100
(@ 19k Max
M1[1] 15.63 dBm)|
. 822.5610 MHz
oce Bw 13366633367 MHz
) e T P
10 ¢ e
o T
{
10 df
20 .
PRy SN WY o
P ™ Al SN
40 dBmv
-50
60 df
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 822.561 MHz 15.63 dém
T 1 817.2867 MHz 9.56 dam oce Bw 13.366633367 MHZ
T2 1 830.6533 MHz 9.85 dBm
L JL J

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

m . m .
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 100 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz Mode Auto FFT o att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.56 dBm Mi[1] 14.33 dBém
. 523.77900 MHz - - _ 25,0310 MHz
oce Bw 1.096503497 MHz occ Bw 'Y 2.715284715 MHZ]
1A, P N 71 L 1
10 ¢ i = 10 o J.L L -
Y
o 0 d8:
] N \
104 : = 10 di ~
N \
20 L A 20 AN
- 7 R = ] —
) v i s
-0
-40 dBmv 40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 823.775 MHz 13.56 dém [ 1 £25.031 MHz 14.33 dem
T 1 823.45455 MHz 8.00 dam oce Bw 1.095503497 MHz T 1 822.54535 MHZ 7.71 dam oce Bw 2715284715 MHz
T2 1 824.55105 MHz 5.59 dBm T2 1 B25.36064 MHz 8.33 dBm
L JU ] e L JU ] e
m
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 Kz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 0B SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.02 dBrm [EEEY 17.52 dBm
824.57900 MHZ 11 825.7780 MHz
2 2
20 Yoo nw 4485514486 MHz 20 ‘ Fcc B 9.090909091 MHZ]
L N o e o AW,
109 o = 2 104 . A fmen
] i /
] 0 da: - -
/ \ f A
10 df - 10 d - o
7 ] \
b, e ered W T ey
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 824.875 MHz 14.02 dém [ 1 B25.778 Mz 17.52 dem
T 1 821.76224 MHz 6.58 dam oce Bw 4,485514486 MHZ T 1 819,445 MHZ 9.62 dBim oce Bw 9.090909091 MHz
T2 1 826.24775 MHz 7.28 dBm T2 1 B2B.5355 MHz 5.00 dBm
L JU ] L JU ] e

Middle Channel /15MHz / 256QAM

N/A

ctr

Ref Level Offset 10.90 dB & RBW 300 kHz
o At SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100
(@ 17K Max
M1[1] 12.60 dBm)|
. B27.5060 MHzZ
ouBw 13.486513487 MHz
11 X -
10 df o Oty i -

-40 dBmv
-50
60 df
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 827.506 MHz 12.60 dém
T1 1 817.2268 MHz 8.29 dBm Occ Bw 13.486513487 MH2
T2 1 830.7133 MHz 6.93 dBm
L JL J

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / QPSK

u/? Spectrum u,?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk PARS
Ine SPURIOUS LINE ABS e $PURIOUS LINE ABS
-10 difE— -10 ddft—
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
aumnaiai N S BRI SRR e A 7 st st g™
A
£ 50 dBm— ==
- mﬂJ'J
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 814.000 MHz 100.000 kHz 811.42766 MHz -44.22 dBm -31.22 dB 30.000 MHz 814.000 MHz 100.000 kHz 810.59471 MHz -47.02 dBm -34.02 dB8
849,000 MHz 1.000 GHz 100.000 kHz 864.88481 MHz -56.15 dBm -43,15 dB 849,000 MHz 1,000 GHz 100.000 kHz 992.71789 MHz -56.41 dBm -43.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64709 GHz -45.44 dBm -32.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96026 GHz -45.85 dBm -32.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90526 GHz -41.20 dBm -28.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -41,18 dBm -28.18 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32917 GHz -42.08 dBm -29.08 db 7.000 GHz 9,000 GHz 1.000 MHz 7.33417 GHz -42,14 dBm -20,14 d&
L ] (] ) (]
D 2 03 03:21:56

LTE Band 26 / 5SMHz

LTE Band 26 / 10MHz

Middle Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10,90 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk PAR
10 4dpe_SPURIOUS LINE ABS 10 4 —$PURIOUS LINE ABS
- e
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBr -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
A Lt e, i L W
" o o | N SRS &
-50 derr J" -50 dBm T
L. mmJ—'J
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 814.000 MHz 100.000 kHz 812.60359 MHz -47.68 dBm -34.68 dB 30.000 MHz 814.000 MHz 100.000 kHz 811.86863 MHz -45.24 dBm -32.24 dB
849,000 MHz 1.000 GHz 100.000 kHz 852.35807 MHz -56.12 dBm -43,12 dB 849,000 MHz 1,000 GHz 100.000 kHz 9E5.66592 MHz -56.25 dBm -43,25 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64359 GHz -45.42 dBm -32.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63959 GHz -44.88 dBm -31.688 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92676 GHz -41.26 dBm -28.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94526 GHz -41,37 dBm -28.37 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.31817 GHz -42,30 dBm -29.30 db 7.000 GHz 9,000 GHz 1.000 MHz 7.36216 GHz -42.33 dBm -29.33 dB&
{ 1 J L] ( )| J L]
TEL: 886-3-327-0868 Page Number 1 Al4-13 of 16

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26 / 15MHz

N/A

Middle Channel / QPSK

N/A

Spectrum ry
Ref Level 0,00 dBm _ Offset 10.90 de Mode Auto Sweep
SGL Count 100/100
@1 fugowr
Limit fheck PARS
10 adH‘P SPURIOUS INE_ABS PABS
SPURIOUS_LINE_AB5_

-20 dBm

-30 dBm

-40 dBm

-50 dBr

70 dB

L JL J

80da
-90 dBm

Start 30.0 MHz 34005 pts Stop 9.0 GHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

30.000 MHz B814.000 MH2 100.000 kHz B813.48553 MH2z -42,15 dBm -29.15 dB

849,000 MHz 1,000 GHz 100.000 kHz 878.39255 MHz -56.28 dBm -43,28 dB

1.000 GHz 3.000 GHz 1.000 MHz 1.63500 GHz -44.85 dBém -31.85 d&

3.000 GHz 7.000 GHz 1.000 MHz 6.89326 GHz -41,14 dBm -28.14 dB

7.000 GHz 9,000 GHz 1.000 MHz 7.31817 GHz -42,18 dBm -29,18 dB

)i I 4

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG380306B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0132
40 Normal Voltage 0.0139
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0139
0 Normal Voltage 0.0120
PASS
-10 Normal Voltage 0.0056
-20 Normal Voltage 0.0126
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0065
20 Normal Voltage 0.0000
20 Battery End Point 0.0035
Note:
1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.48 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL: 886-3-327-0868 Page Number : A14-15 of 16

FAX: 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FG380306B

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0039

40 Normal Voltage 0.0047

30 Normal Voltage 0.0178

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0181

0 Normal Voltage 0.0029
PASS

-10 Normal Voltage 0.0075

-20 Normal Voltage 0.0073

-30 Normal Voltage 0.0092

20 Maximum Voltage 0.0011

20 Normal Voltage 0.0000

20 Battery End Point 0.0045

Note:
1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-0868 Page Number 1 Al4-16 of 16
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 30

Peak-to-Average Ratio

Mode LTE Band 30/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.48 5.88 6.12 6.35 PASS
TEL: 886-3-327-0868 Page Number : A15-1 of 23

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 30/ 10MHz / QPSK

LTE Band 30/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
Ref Level 30.00 cém  Offset 12,10 db Ref Level 30.00 cém  Offset 12,10 db

p=_Art 30ds  AQT 2 ms & RBW 10 MHz p=_Art 30ds  AQT 2 ms & RBW 10 MHz

(8155 view (8155 view

9 == s 5 s

B =
B LN
0.01 o8 - 0.01 . -
5 N
5 \
\ \ \ <
\, B Y =
1€ 1€ -
L
i
. | ; \
1E-04- i < 1E-04- + <
q | q

1€+ 1E
lcF 2.31 Ghz Mean Pwr + 20.00 dB lcF 2.31 Ghz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000

Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |

Trace 1 [ 2062 dbm 26,57 dbm 6.05 d 2.41d8 4.35 db 5.45 db 5.91 db Trace 1 [ 2130 dbm  £7.62 dbm 6.33 dB 2.96 d 4.90 d 5.88 di 6.23 da

L bj )i [ X L bj )i [l

LTE Band 30 / 10MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

2 Spectrum -
Ref Level 30.00 cém  Offset 12,10 db Ref Level 30.00 cém  Offset 12,10 db
o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz
(@153 view (@153 view
=
- [
e o S
AN S
0.01 - - 0.01 - -
® 5
N ,
1E \ 1E v
i b
| b
| \
1E-04- | < 1E-04- T <
k
1
' 5
1 l. 1E4 L‘
| !
|
loF 2.31 Ghz Mean Pwr + 20.00 dB loF 2.31 Ghz Mean Pwr + 20,00 dB.
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2024 dbm 26,76 dbm 6.54 d 3.07 d8 5.04 db 6.12 db 6.43 db Trace 1 [ 17.26 dbm  24.01 cbm 7.53 di 3.19 d8 5.28 db 6.35 d 6.7 da
L it ] (] L it ] [

TEL: 886-3-327-0868

FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

26dB Bandwidth

Mode LTE Band 30 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.04 51 10.13 9.83 - - - -
Mode LTE Band 30 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 5.13 5.08 9.87 9.83 - - - -
TEL: 886-3-327-0868 Page Number : A15-3 of 23

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 30
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum - & 2
Ref Level 30.00 GBm  Offset 12,10 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.10 0B & RBW 100 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.63 dBm mi1] 15.87 dBm
2 2.41030000 GHZ, - 2.40979000 GHZ,
ndB 26.00 dB ndB 26.00 dB
10 At VAP B, e 5.035000000 MHz 10 Al Ban, A, 5.095000000 MHz
7 Q factor “ 458.9 Q factor i 453.4]
f L
o : I'E‘ 0 de: X
W a
10 df ‘Vk 5,]1 10 df Iy
J iy, bl
-20 e -20 f" oy i
[ et i, g AL fAff, o o,
g L L P e A L Wy Ay
PRI T Ay
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 2.31 GHz 1001 pts Span 10.0 MHz CF 2.31 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2,310 GHz 15.63 dbm ndB down 5035 MHz ML 1 2.30979 Ghz 15.87 dem ndB down 5005 MHz
TL 1 2,307493 GHz -10.50 dém ndg 26.00 dB T 1 2.307433 GHz -9.38 dBm ndg 26.00 dB
T2 i 2312527 GHz -10.61 dém q factor 4509 T2 i 2.312627 GHz -10.13 dém q factor 453.4
L JU J - L JU J -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum &3 um &3
Ref Level 30.00 dém  OFfset 12.10 0B @ RBW 300 Wz Ref Lavel 30.00 dBm  OFfset 12.10 0B & RBW 300 khz
o att 08 SWT Ims @ VBW 1MHz  Mode Swesp o At a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 19K Max [0 17 Max
CETEY] 16.95 dBm M) 18.43 aBim
0 w7 a0 b » ol .00 db
n 26.00 ¢ T e vl p 26.00 ¢
bl i e b i, 10.130000000 MHz p e diemmarpusmivdimnddonnao E’LM" Mh"““"\ 9.830000000 MHz
109 Q factor ‘1' 228.4] . Q factor 235.9
i} 0 da
e W
f 7 I
20 Jlﬂx I; H\. irl_ NI\.‘L i y”lll ITWU’W!IM .}“-‘l
‘ W dt o=
[T T P A iy oy AT
ARt -
40 dBm -40 dBm:
-50 -50
60 d -60 df
CF 2.31 GHz 1001 pts Span 20.0 MHz CF 2.31 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
M1 T 2.314156 GHz 16.95 dBm nd down 10,13 MHz ML 1 2.312817 GHz 18.43 dem nd down 3,63 Mz
T 1 2,305045 GHz -5.59 dBm nds 26,00 d& 1 1 2305145 GHZ -9.73 dam nds 26,00 d&
T2 1 2,315175 GHz -10.23 dém Q factor 228.4 T2 1 2.314875 GHz -7.88 dém Q factor 235.3
L JU ) o L JU ) o

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Spectrum - um -
Ref Level 30.00 cBm  Offset 12,10 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 12.10 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 300 k2 Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 15.20 dBm mi1] 16.4+ dBm
. 2.30823200 GHz - e 2.3087410 GHZ]
nds 26.00 dB Tn ndn, 26.00 dB
0d . \X\N AR ot o AN B, 5.125000000 MHZ| - el ‘*'JP'”‘"“%!““N“NNV‘\ 9.870000000 MHz|
! Q factor 1 450.4] ] Q factor 233.9
J
o t 0 da:
Wy
oy 1 Jf
-10 df =10 di
a W A’ |
. { Y . 4 gt ot
20 T ‘J"‘ L} W fL ,EDNA |\f 'lrlffjw'll it W
lg@‘:’..:f'lw Il nf\'\ W) W 195 h .ll r
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 2.31 GHz 1001 pts Span 10.0 MHz CF 2.31 GHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,308232 GHz 15.20 dém nd@ down 5125 MHz [ 1 2.308741 GHz 16.4% dom nd@ down 9.87 MHz
T 1 2307483 GHz -10.97 darm nds 26,00 d8 T 1 2305005 GHz -5.66 dam nds 26,00 d8
T2 1 2312607 GHz -11.64 dBm q factor 450.4 T2 1 2.314875 GHz -9.62 dBm q factor 233.9
L ] e L Il ] e

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 30

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Spectrum - -
Ref Level 30.00 GBm  Offset 12,10 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.10 0B & RBW 300 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 11.43 dBm mi1] 14.64 dBm
241059900 GHZ, 2.3118980 GHz
2 2
2 . ndB 26.00 dB =@ Hn 26.00 dB
a d X_Bw 5075000000 MH= 10 I S L g defud il h 9.830000000 MHz
i A A s s 455.9 ! 7 Q factar 2a5.2
0ds ! + 0 da
{
4 \J‘
10 dam - 2 10 dBm. i
F Ty
il M, W
-20 dém 7 r -20 dém
Al N y
30 dayr 1 ot Lahdee Lt AR YA T |
2 A P Ao P R T
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 2.31 GHz 1001 pts Span 10.0 MHz CF 2.31 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.310599 GHz 11.44 dBm ndB down 5075 MHz M1 1 2.311898 GHz 14.64 dBm ndB down 9,63 MHz
TL 1 2,307473 GHz -15.84 dBm ndg 26,00 dB Tl 1 2,305145 GHz 11,54 dBm ndg 26.00 dB
T2 i 2312547 GHz -14.39 dém q factor 455.3 T2 i 2.314875 GHz -7.76 dbm q factor 235.2

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Occupied Bandwidth

Mode LTE Band 30 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.52 4.51 9.05 9.05 - - - -
Mode LTE Band 30 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 451 451 9.07 9.07 - - - -
TEL: 886-3-327-0868 Page Number : A15-6 of 23

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG380306B

LTE Band 30

Middle Channel

/ 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum - -
Ref Level 30.00 GBm  Offset 12,10 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.10 0B & RBW 100 kHz
o att I0de sw 1ms @ VBW 300 k2 Mode Sweep o att a0 e BWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 14.45 dBm Mi[1] 16.14 dBm
2.30838200 GHZ,
2 2
2 o Occ Bw +.5154B4515 MHZ =@ Occ B
T o, ppns o T Py
10d P il Ayt . 10 d et
o - \ 0 da: —
| L o
d . i .
10 7t T -10 if il
-20 M '\"l T Y
T Y ||
L i adul [
e A Ve ) e oy
Brf e
40 dBmv
-50 -50
-60 df -60 di
CF 2.31 GHz 1001 pts Span 10.0 MHz CF 2.31 GHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
M1 1 2308382 GHz 14.45 dém M1 1 2.307932 GHz 16.14 dBm
TL 1 2,3077423 GHz .77 dBm Occ Bw 4.515484515 MHz T 1 2.3077423 GHz 10.24 dém Occ Bw 4.505494505 MHz
T2 i 23122677 GHz 8.63 dbm T2 i 2.3122478 GHz 9.65 dem
L JU ) o L JU ) o
Spectrum - um -
Ref Level 30.00 Gbm  Offset 12,10 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.10 0B & RBW 300 kHz
o att I0dE SWT 1ms @ VBW 1MHz  Mode Swesp o att a0 e BWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 16.83 dBm Mi[1] 17.30 dBm
=0 ocs ) 150949051 ki = Fars ) 150949051 ki
yoe By 9.050949051 MHz - 9.050949051 MHz
i AL e A Mgy D Ao
10 df + 10 o f
r f \]‘
o 0 da: f f
o l o A Y
i i LW
= i f et e
- e ,
W#JMLIMM TN (P el . i i
0 h g -
7
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 2.31 GHz 1001 pts Span 20.0 MHz CF 2.31 GHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 2,314176 GHa 16.63 dém Ml i 2.311359 GHz 17.30 dém
TL 1 2,3054845 GHz 9.13 dém 0cc Bw 9.050949051 MHz 1 1 2,3054845 GHz 11,60 dem 0cc Bw 9.050949051 MHz
T2 i 23145356 GHz 10.04 dém T2 i 2.31453855 GHz 10.41 dém

)| e
Spectrum - um -
Ref Level 30.00 cBm  Offset 12,10 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 12.10 o6 & RBW 300 khz
o At I0de ST 1ms @ VBW 300 k2 Mode Sweep o att a0 e BWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 13.40 dBm Mi[1] 16.50 dBm
. : 4200 GHz - o 2.3100400 GHZ]
o 05 MHZ, s 9.070929071 MHZ]
. LA M nrdfpans - T4 sl AR s i i 2
] i X
o 4 0ds / L
[ r ]
i di | \ I
-10 -10
\IJ WL'}
20 7 -20,d8m—of o I Y ﬁtjll v i“‘\f"
j \ T L e e
A U L g o Il .!J’“l']l il i
ul v ¥ B
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 2.31 GHz 1001 pts Span 10.0 MHz CF 2.31 GHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,308342 GHz 14.40 dom [ 1 2.31004 GHz 16.50 dem
T 1 2,3077423 GHz 8.80 dam oce Bw 4,505494505 MHZ T 1 23054845 GHz 7.64 dam oce Bw 9.070929071 MHz
T2 1 2.3122478 GHz 8.66 dBm T2 1 2.3145554 GHz 9.19 dBm

L j

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 30

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 12,10 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.10 0B & RBW 300 kHz
o att I0dE SWT 1ms @ VBW 300 kHz Mode Swesp o att a0de SWT 1ms @ VBW 1MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 12.61 dBm mi1] 13.35 dBm
2 2.41093900 GHZ, - 2.3075820 GHz
acc By +.505494505 MHz \-f occ Bw 9.070979071 MHz
L - o T1 " T NN T1T0 T
0 d }( it e e el Ty 10 ¥
i |
0 de 0 de: .
7 } {
/ b
10 dem ; - 10 dam :
Id A
-20 dém i -20 dém e
. . PRI ST L Lodod |y '
P oK VW (PR AP dpH o
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 2.31 GHz 1001 pts Span 10.0 MHz CF 2.31 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.310939 Ghz 12.61 dbm M1 1 2.307502 GHz 13.35 dBm
TL 1 2,3077423 GHz .59 dBm Occ Bw 4.505494505 MHz Tl 1 2.3054645 GHz 7.84 dBm Occ Bw 9.070929071 MHz
T2 i 23122478 GHz .60 dbm T2 i 2.31453855 GHz .19 dém
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG380306B

Conducted Band Edge

LTE Band 30 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dm  Offset 12.10 d&
SGL Count 1007100

=

Mode Auto Sweep

hectrum

Ref Level 30.00 dém  Offset 12.10 o8
SGL Count 100/100

Made Auto Sweep

(@1 Avgrwr (@1 vgrwr
Limit heck PAES Limit Gheck PAES |

20 dBffver —iE s L I 20 dBife— AR RS | ‘

0 I 10 ‘

’ | } : I

! ' !
| ]
s o e - \
LINE_ABS. ﬁr l“r.,,(' . SPURIGUS [INE 78 A \_‘
s —
M\vj T L’vw\-\."‘ -
-60 d
Start 2.288 GHz 10010 pts Stop 2.328 GHz Start 2.268 GHz 10010 pts
Spurious Emissions Spurious Emissions
Range low | Rangeup | RBW | Freguency |___powerabs | ALimit | Range Low | Range Up RBW 1 Freguency |___powerabs | ALimit |

2,268 GHz | 2.252 GHz | 1.000 MHz 2.29197 GHz | ~42.39 dbm ~5.39 0B 2.288 GHz 2.292 GHz 1.000 MHz 2.29193 GHz | ~44.06 dbm ~7.06 B
2,292 GHz 2.296 GHz 1,000 MHz 2.29555 GHz -39,04 dBm -8.04 d 2.282 GHz 2.296 GHz 1.000 MHz 2.29592 GHz -42,59 dBm -11.69 dB
2,206 GHz 2.300 GHz 1,000 MHz 2.20887 GHz -37.13 dém -12.13de 2.286 GHz 2.300 GHz 1.000 MHz 2.28958 GHz -38,27 dém -13.27 de
2,300 GHz | 2.304 GHz | 1,000 MHZ 2.30387 GHz | -27,30 dBm -14.30 dB 2.300 GHz 2.309 GHz 1.000 MHz 2.30276 GHz | -36,73 dBm -23,73 dB
2,304 GHz | 2.308 GHz | £0.000 kHz | 2.30500 GHz | -22.11 dém | -0.11dB 2.300 GHz 2.310 GHz £0,000 kHz 2.30902 GHz | -48.60 dBm | -35,60 di
2,305 GHz 2310 GHz | 100.000 kHz 2.30533 GHz 22,08 dém -7.82 db 2,310 GHz 2.315 GHz | 100,000 kHz 2.31467 GHz 22,14 dém -7.85 db
2,310 GHz | 2.311 GHz | £0.000 kHz | 2.31083 GHz | -48.01 dBm | 35,01 dB 2.315 GHz 2.316 GHz £0,000 kHz 2.31501 GHz | -21.34 dBim | -8.34 dB
2,311 GHz | 2.320 GHz | 1.000 MHz 2.31731 GHz | 36,37 dbm -23.37 de 2.316 GHz 2.320 GHz 1.000 MHz 2.31623 GHz | -29.56 dbm 16,56 e
2,320 GHz 2.324 GHz 1,000 MHz 2.32053 GHz -36,50 dBm -13.90 dB 2,320 GHz 2.324 GHz 1.000 MHz 2.32020 GHz -37.57 dBm -12.57 de
2,324 GHz 2.326 GHz 1.000 MHz 2.32403 GHz -43,62 dém -12.82 de 2.324 GHz 2.328 GHz 1.000 MHz 2.32411 GHz -41.22 dém

Il ] T e

Date: 1.DEC.2023

| ]

Date: 1.DEC.2022

Lowest Band Edge /1 RB / Lower zoom in

Highest Band Edge /1 RB / Lower zoom in

ectrum

Ref Level 30.00 dBm Offset 12,10 dB & RBW 10 kHz
Att 3008 @ SWT  100ms @ VBW 30 kHz  Mode Swesp
SGL Count 1004100

@ 1Rm AugPwr

20

50 o
(B SRS S
-60

CF 2.3045 GHz
‘Channel Power
Bandwidth 1.00 MHz

1001 pts Span 2.0 MHz

Power -20.60 dBm

J

Tx Total -20.60 dBm

Date: 1.DEC,20;

(=

Ref Level 30.00 dBm Offset 12,10 dB & RBW 10 kHz
Att 3008 @ SWT  100ms @ VBW 30 kHz  Mode Swesp
SGL Count 1004100

@ 1Rm AugPwr

CF 2.3095 GHz
‘Channel Power
Bandwidth 1.00 MHz

1001 pts Span 2.0 MHz

Power -37.93 dBm

J

Tx Total -37.93 dBm

Lowest Band Edge /1 RB / Upper zoom in

Highest Band Edge /1 RB / Upper zoom in

pectrum

Ref Level 30.00 dBm Offset 12,10 dB & RBW 10 kHz

o att 300k @ SWT  100ms @ VBW 30 kkz  Mode Sweep
SGL Count 1004100

@ 1Rm AugPwr

20

L—w»« N A A gt

CF 2.3105 GHz 1001 pts
‘Channel Power
Bandwidth 1.00 MHz

Span 2.0 MHz

Power -37.61 dBm

J

Tx Total -37.61 dBm

(=

Ref Level 30.00 dBm Offset 12,10 dB & RBW 10 kHz

o att 3008 @ SWT  100ms @ VBW 30 kHz  Mode Swesp
SGL Count 1004100

@ 1Rm AugPwr

20

N
4

e
30 dl
-0
50 di

o riegresonnnng.. |
50
CF 2.9155 GHz 1001 pts Span 2.0 MHz

‘Channel Power

Bandwidth 1.00 MHz Power -20.56 dBm

J

Tx Total -20.56 dBm

Date: 1.DEC.202
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